

Telefax : 044 - 2250 0127, 2250 0523
 Mobile : 94442 55041
 E-mail : omega_ial@outlook.com
 Web : www.omegalab.in



OMEGA INSPECTION & ANALYTICAL LABORATORY

T.S. No. 57,58 & 35, 36 GUINDY INDUSTRIAL ESTATE, GUINDY, CHENNAI - 600 032, TN, INDIA.

Chemical Analysis by Spectrometer, Mechanical Test, NDT, Water, Etc.,
 Our Esteemed Customers : HYUNDAI, FORD, BHEL, BV, IBR, IRS, EIL, NLC, BIS, RITES, CPWD, Etc.,

Test Report

Page 1 of 1
 Report Date : 28-02-2019

Customer: M/S NIEDAX INDIA CABLE MANAGEMENT SYSTEMS PVT. LTD. Plot No.143/C-4 Bommasandra Industrial Area, Hosur Road Anekal Taluk, Bangalore - 560099	TR.No. : OIAL/2019/02-17607
	Sample Details : 450 x 50 x 500mm (2mm Thk) HDG Perforated Cable Tray Sample
Our Ref. TOCR No : 19-7488 Dt.27.02.2019 Party's Ref : DC No.269 Dt.27.02.2019 Nature of Test : Physical Test Method : As per customer spec IS 2629-85 (R94)	Sample Drawn By : Customer Test Started On : 28-02-2019 Test Completed On : 28-02-2019

Test Results

SL.NO	TEST PARAMETERS	METHOD	RESULTS
1.	FLAME TEST (500 ± 2° FOR 1 HOUR)	NEPA 130	NO DEFORMATION NOTICED ON THE COATED SURFACE
2.	ADHESION TEST (PIVOTED HAMMER TEST)	IS 2629-85 C16.4.1	NO REMOVAL OF COATING NOTICED ON THE COATED SURFACE
3.	PEEL TEST (SAMPLE SIZE : 50x100x2mm)	IS 2629-85 C16.4.1	NO DEPOSITION OF COPPER TILL 4 SUCCESSIVE ONE-MINUTE DIPS

=====CONCLUDED=====

WITNESSED BY : Mr.MANIKANDAN, QA OF M/S.VOLTAS LTD, CHENNAI.
 : Mr.ARUN, QA M/S.VOLTAS LTD, CHENNAI.
 : Mr.CHOWDE GOWDA, QA OF M/S.NIEDAX INDIA, BANGALORE.
 : Mr.PARIKSHITH GOWDA, PSM OF M/S.NIEDAX INDIA, BANGALORE.



P. Dhanasekaran
 Chemist
 Tested / Verified By

K.M. BALASUBRAMANIAN
 CHIEF EXECUTIVE OFFICER
 Authorised Signatory

Note : Certified that the test enumerated above have been carried out in conformity with standard Testing procedures and relevant specifications. The Certificate refers ONLY to the particular sample(s) submitted for Test. Sample description is not verified in all cases and is given as described by Customer. All Complaints about this should be communicated in writing within 15 days from the date of issue of this report. The report shall not be reproduced in part /full, without the approval of OIAL.